FRENCH FITNESS

FF-FSR100-CB

Commercial Functional Smith Rack, Counter Balanced V2 (New)

ASSEMBLY MANUAL




WARRANTY

eLifetime Parts and 1 Year Labor Warranty

1.IMPORTANT SAFETY INSTRUCTIONS

WARNING - Read all instructions before using this machine.

eInstall the product on a flat level surface

ePlace your unit on a solid, level surface when in use

eNever allow children on or near the machine.

eKeep hands away from all moving parts.

eNever drop or insert any object into any openings.

eCare must be taken when lifting or moving the equipment so as not to injure your back. Always use proper lifting
techniques and/or seek assistance if necessary.

eKeep children and pets away from the machine at all times. DO NOT leave children unattended in the same room
with the machine.

eOnly 1 person at a time should use the machine.

olf the user experiences dizziness, nausea, chest pain, or any other abnormal symptoms, STOP the workout at once.
CONSULT A PHYSICIAN IMMEDIATELY

eDo not use the machine near water or outdoors.

eKeep hands away from all moving parts.

eAlways wear appropriate workout clothing when exercising. DO NOT wear robes or other clothing that could
become caught in the machine. Running or aerobic shoes are also required when using the machine.

eUse the machine only for its intended use as described in this manual. DO NOT use attachments not recommended
by the manufacturer.

eDo not place any sharp objects around the machine.

eDisabled person should not use the machine without a qualified person or physician in attendance.

eNever operate the machine if the machine is not functioning properly.
oA spotter is recommended during exercise.

Accessories list (individual packaging)

#




23

24




s
{/ m w
/] \@
| /]
L x\
ﬁ\\\v\m d,\\\ | \ \
1/ / * \\ \
/] \
| | \ /]
/] \\
™~ \;,\ o m " \ 9 | \\ \\ |
| | | 3 3 . <t /] <
f | \
\\\\\ ~—— \ \\
mjxm*,\ \ \\
7 | \,\
| / o/
/ \\
&
n
&\ /
/ \ |
/ \x\ ‘\ D/
/ M
\\ \ / of
\‘\ \\ \\ mz\w\ \p/ﬂi /J\
/] / | \ f
o \ N \ = ) o 1 | , |
~ // on / o o /& & i f )
\\ \A\, \\\ / \ //N/,!.Hnmb
/ \\ \ @ -
\: \\\ \ \
| e
A / \
\ / @
\\ \H\
(\ (;\
/]
//
‘,\\\
\ \\
/]
:\
/ e \,,‘,‘,
o @ / B
o0 e — = < /I o 3 y 6
2 T .| < \\ ) < <
i / \,‘
si\% N \.ﬁ\ )
— \\,\,
\:\
\,\,
//
,\ \,
/]




/

51

B

55

58




Model Name QTY
1 weight stack bottom tube welding assembly 2
2 weight stack assembly 2
3 top weight stack welding group 2
4 Hook column riser welding group 2
5 Front connection welding group 1
6 Upper pulley block 2
7 Front bend pipe welding group 1
8 Front bend pipe welding group 1
9 Rear riser welding group 2
10 Front pillar welding group 2
11 Lower connection welding group 2
12 right butterfly slide set 1
13 Left safety frame group 1
14 Right safety frame group 1
15 Hook welding group left 1
16 Hook welding group right 1
17 Pressure leg welding group 1
18 Hanging rod welding group 6
19 Hook weldment 4
20 Bottom weight holder assmemly 1
21 left butterfly slide set 1
22 cable head 2
23 low row bar 2
24 Pull welding group 1
25 Low row welding group 1
26 lat pulldown welding group 1
27 Push rod welding group 1
28 Smith Insurance Group left 1
29 Smith Insurance Group Right 1
30 Push rod assembly 1
31 Pedal set 1
32 Olympic bar 2.2m 2
33 Carabiner Clip 6
34 jacket 6
35 guide rod 4
36 Large guard plate 2
37 Smith optical axis 2
38 Olympic pole lock plate 2
39 T-shaped pin 100mm 1
40 Optical axis fixed seat 2
41 Optical axis fixing plate 2
42 barbell card holder 2
43 056 guide rod pad 4
44 Decorative board 2 8
45 Card rope pin (ABS) 8
46 Rubber mat 4
47 Pulley limit sleeve 8
48 $25x430L fixed shaft 2
49 Top weight stack group 2
50 New pin 2
51 Long weight stack 38
53 Cable A (9890) 2
54 Cable B (2400) 2
55 Balance weight optical axis guide column 4
56 Shock pad 4
57 Blister package 1
58 Manuals 1
59 Three-head press rope 1




Blister Pack Screw List

/7 7N\
u L ( \
e
A B C
D E
N\
\\\ 7///
G H K
A& N :C
A/
L M N
P Q
Model Name QTY
A 4mm Allen wrench 1
B M10 lock nut 16
C Flat washer 16 62
D External hexagonal screw M16X100 58
E Lock nut M16 58
F External hexagonal screw M10X16 9
G 10 flat washer 12
H Small hole big pad ®30X(O11X2 1
K External hexagonal screw M10X25 2
L Cylindrical head screw M16x30 4
M External hexagonal screws (galvanized) M10X30 10
N No. 14--No. 17wrench 2
P No. 22--No. 24 wrench 2
Q 6mm Allen wrench 1




Assembly Steps

Steps | Model No. Name QTY
1 weight stack bottom tube welding assembly 1
7 Front bend pipe welding group 1
9 Rear riser welding group 1
1 10 Front pillar welding group 1
C Flat washer ©16 4
D External hexagonal screw M16X100 4
E Lock nut M16 4




Assembly Steps

Steps

Name

weight stack bottom tube welding assembly

Front bend pipe welding group

Rear riser welding group

Front pillar welding group

Flat washer ®16

= P
mUOOLooor—l_o

External hexagonal screw M16X100

-b-b-hl—‘l—‘l—‘l—‘i,—?

Lock nut M16

0

~ooocoo

C OO OX SN T L NN GN NN NN IS IE RS R R TS e~
P » 992930303 2000000000000000A0A0000 2 2 2 3329292930230 09933000 0

&

Y rvsvsrsrssss e e n-00




Assembly Steps

Steps No. Name Qty
11 Lower connection welding group 2
12 right butterfly slide set 1
3 21 left butterfly slide set 1
C Flat washer ©16 8
D External hexagonal screw M16X100 8
E Lock nut M16 8




Assembly Steps

>
Gl ||| oofoo]co
o
2 =~
) &
= ] —
o -
ngGM
e EFEHE
db ool ¢
EWV.|OF%M
) o -
Elxl=l2l<c|w]l5
acuosnn
N..qmpp.dOk
sm.mww%c
2| alal sl RS
ool 2 Ef| 2
o|l>2> |
2 o ©
o —
o ]
-~ +
<
(NN
MSG%CDE
4
g <
)




Assembly Steps

Qty

ol |8
S — o
o P D
= [Ge) X
[eTy) — m
[oT]
.mroM =
emmwe
S
EWH% o
mrh|tS
21| sl 2o
Ol2 6l sl €| ®
NFWOke
ntwqaCh
maxm,.lq
Sl e o
o < =
O - ko]
x p £
c =
o 9 %)
T k> ©
w
! O w|—
N4 (]
g
o LN
)

frePrrrorrr s s s s R e R R e Bre D

v

B A
““.“.““““““"‘“.’"“.“.’
e * i

Y ————t —8




Assembly Steps

Qty

12
12
12

Name
Decorative board 2

Flat washer ©16
External hexagonal screw M16X100

Lock nut M16

7

A I
.»Mwﬂmﬁwx

No.

44

Steps

e e




Assembly Steps

Steps No. Name Qty
28 Smith Insurance Group left 1
29 Smith Insurance Group right 1
7 30 Push rod assembly 1
37 Smith optical axis 2
43 4

056 guide rod pad

37




Qty

Name
optical axis holder
External hexagonal screw M10X30

Assembly Steps

No.
40

Steps

I
A .»x“iaf\rm 4.......... ST

40 SR %,
0 e, O cees WL/

rrxkin Q

- ——

N _

H‘..__.. 4 = ¥
* 1?”‘[&. LR E L Ty Y, ") s gecveceiisosiiceciisssiisacicieiiinsinrony
E = e e r R R R R A R R R R R A F A IR e e .._\

* L ; i
-5 rhIIHIHE““.'E‘."IB" 4 ""'t"'é"ﬂﬂ"*"
LA AKX N A XX XN ] 5 P EP AP PP PP IR P PR F RGP RS
Lo o, g e ————
A ——— 1 .'l...? i
T N e
oy e

h. = == =
ﬂ._._ﬂ.lﬂuh,fli £ =

; - ram

i Mlasssussnssssssnssanasaasanannssnanses sy AR
L r—_ e N SR e D S,

T IR R L Ry xr.




Assembly Steps

Qty

Name
Front connection welding group

Flat washer ©16
External hexagonal screw M16X100

Lock nut M16

No.

Steps

4




Assembly Steps

2 I
S hIRINIRIEIN
o
Q)
>
=

) Q
+= S S

K s}
=1 = 2
gdgkm
oLl s|3|&| S
ol 2|'X| 2| s[5
g Ll B I 7 e
()] eSta
olo|-2lal=l<| £
Zl =% <|w0| ©
S| ©| 2| o5 oo
sl = 35| 9| @
o > 2| x
of 13|7|e

= o
CNERE
= c
—
]
3
<
(NN

olun|—|wo|loa|—
Sl < || =[] =2

Steps

10




Qty

Assembly Steps

Name
Hook weldment
Pulley limit sleeve

New p|n
M10 lock nut

7

No.

19
47

50

Steps

11

4

47

19

B - 2

e B

Wt

a




Assembly Steps

Steps

Name

12

cable head

low row bar

Carabiner Clip

Card rope pin (ABS)

cable A(9890)

M10 lock nut

®10 flat washer

External hexagonal screw M10X25

=

0000000000000 0D0DO00O00D0D0D0O00O0O0DO0DO0DOOOOOOOOOOCOQOOOD

o

o

o

e o0o0Qo00

|

O 000 ©© 2 2© ©®© 2 0©© 02 2200 ©0© 00 © 0020 e o e

L
°
o

coodo oE”*

=
KX

L

o

Cable routing diagram

NNNNOOO)NNE




Assembly Steps

Steps No. Name Qty
2 Weight stack assembly 2
54 cable B (2400) 2
55 Balance weight optical axis guide column 2

13 56 Shock pad 4
B M10 lock nut 2
G @10 flat washer 2
M External hexagonal screws (galvanized) M10X30 2

Hexagon socket head
screw M6X25

(ﬁg?/m - "
e —r
oseocosocococonodO
mr | 2/

2

k.

QooDe o000 doooodtsdondonsdosdsasssssossoecsodoeao

513
~

o=
G F
oI
g8
e
» |, 9

Cable routing diagram




Assembly Steps

>
g o| 0| ~|o|o
o]
o
o
.
Q.
3 3
o
o o M
oo (] Ko}
[T Sl 2o
Sla|o|le| 2o
ool L) o=
EHGdESt
SENEEEE
)
© Nl ol gl € €
Nd0|W0k
=i Bl i anl ©
9bt30
[T = | O X| 3
£ o|| @
oD o] —
c —
© 2
I =
(V]
et
=
i
5| oo <+ [ ey
SR S| F|e|o|w
1%]
3 .
& —i

< W W W




Assembly Steps

Qty
2

(e}
—
x
o
—
=
[ o
5|s| 3|2
anS
EMkHan
g o 8l =2
aU|na
No.oOGObﬂ
vl ©]lo
WS x|=
© vIg
— <
©
c
S
(V]
-
x
]
o| ©
N3BFG
1%]
g N
bl —i

F

o OO0 0O0O0ODODODOOOOO

.......................

X e
=9 \—
.%k..mt.v. L=, )
0 < A ()
N A2 \eyalfid
. P

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

irv R ‘ / / °

— S °

D \\\\\\\\\\\\\\\w%

AN \_—>7 R

Y oW

© © 06606 S O S0S0E0N0N0N0N0N0Nce0NSE S S & 8 & & oW

c@eeeo/  NqfPPeeooooooco00oc00o000000000000 s
HAL << 7

ttttt

36

4 s
B PR FTRIESS 550

r r




Assembly Steps

Qty

20

7,

N

©
= mz
el | |53
|
£l |e[=]e
%] @© x
© <| 3|3
[ Sms
V=T S|l
edeeS
= ol x| Z|o
mM|ﬁaa
© Ru) B = =2
Z el o|Q| &
oo | Q| |2
(] Xﬂe
2 Q<o
<
m T =
S=
+— | ®©
o) 2lE
(a2} x|
w
| ©| —i| oo
S| F||T
1%]
3 O
bl i

S
X4
B ©©©© 05 e e o 0000N080000080BSB0N0008 & & & & © © © O

(7 7 A

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

.................................

=R

@

ood
RY o
4

A
Iz

R \. : ., : N@\\w\\\\\\ .

o od
RY e
L4

o od
2.4




Assembly Steps

w1111
gl

ol =¥
ol 2{&|c
S| 32| oo
ol | | -~
| 29 & o
ol 2ol 3
HEEE
eaa [eTy)
El S| ¥ o
Y= c
© =S| c
Z| 218|385
2<%
c| 8| 3| 2
v ~
x|elo|E
ol O 5
o|lmn|<|un|wo
A bl el Kl
1%]
g
& —

16

A
\WA \\Qﬁ,m :ﬁ,w \\ C
0@»&-&%‘%%’4&“& XX N /D
\ \||H,. l«.d,\‘.%'\m.!. deziieired  Jescrsssceces

30 m N
N=\G .‘\kx\xm&/////////////////n
o — — = D
%3

SN/

oeooeooooseoooseosoovocececssoce

23 o
o FURENIEr T TNESS 2
o o

© © 5% © 55 S S BOBOLCEOBOVOLOLOBO0ESS © ©




Assembly Steps

Qty

oY
=}
o IS
glN|S
mrl
gle|S|e
aw.mp
Z| ¥ 'a|lT
mpm
ema
5=1<
algl
K =
S
a
o~ | o
Z|—|;n|m
1%]
g o0
& —

>

N /] /e

Sees g&r‘...ic ........

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

¢¢¢¢¢¢¢¢¢¢
4

oY 7 AN . \.Nll /
\W/..l\.{.v NN

=Y

\

A\ &

AN
LYY I TIBES J5
V.7 4
e
\\\\\\\\\ hb. h;_ L chﬂ’w;@u ce,
o @




Assembly Steps

.W1_111
o]

Q.

>
818| 5

S

Q| o] bo| ©
S| = =
O| ol 29 b9
— =| oo
o B 232
manH
| 5|V g
= 3

Zls| 3| g
WWWd
Q| O
=|9|o| £
ur”h
al 2 s|lw
ol S
=|ola

o
o< |wn|wof~
SlN|N| N~

Steps

19

Co—=
N,

Y \ 4 - N
L\ J R
A’%ﬂﬁ. AISsssssssssN\ Nessesssecses A

Q=== ‘

{29 o o/ TN 2/ TT7 A) o o o 00000000000da]A\bo0 © 0 0 0 0 0 0 AN
R=EE/NY .w‘.f, : X

=/ A )

WAN. 4

o




